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FCC Test Report
Equipment 802.11 abgn 2x2 PCle Module
Brand Name WNC
Model No. DNXA-G1-P1
FCCID NKR-DNXAG1
Standard 47 CFR FCC Part 15.247
Operating Band 2400 MHz - 2483.5 MHz
Function X Point-to-multipoint; [ | Point-to-point
Applicant Wistron NeWeb Corporation
20 Park Avenue Il Hsinchu Science Park Hsinchu,
308 Taiwan
Manufacturer Wistron NeWeb Corporation

20 Park Avenue Il Hsinchu Science Park Hsinchu,
308 Taiwan

The product sample received on Aug. 23, 2016 and completely tested on Oct. 11, 2016. We,
SPORTON, would like to declare that the tested sample has been evaluated in accordance with
the procedures given in ANSI C63.10-2013 and shown compliance with the applicable technical
standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval of SPORTON INTERNATIONAL INC., the test report shall not be reproduced except in

full.
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Summary of Test Result

Conformance Test Specifications

Report | Ref. Std. i I

Clause | Clause Description Limit Result
1.1.2 15.203 |Antenna Requirement FCC 15.203 Complied
3.1 15.247(b) | Fundamental Emission Output Power Power [dBm]:30 Complied
3.2 15.247(d) | Emissions in Restricted Frequency Bands Restricted Bands: Complied

FCC 15.209
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Revision History

Report No. Version Description Issued Date
FR681135AA Rev. 01 Initial issue of report Oct. 28, 2016
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1 General Description

1.1 Information
1.1.1 RF General Information
Frequency Range (MHz) IEEE Std. 802.11 Ch. Frequency (MHz) Channel Number
2400-2483.5 b, g, n (HT20) 2412-2462 1-11 [11]
2400-2483.5 n (HT40) 2422-2452 3-9[7]
Band Mode BWch (MHz) Nant
2.4G 11b 20 2
2.4G 11g 20 2
2.4G HT20 20 2
2.4G HT40 40 2
Note:
. 2.4G is the 2.4GHz Band (2.4-2.4835GHz).
. 11b mode uses a combination of DSSS-DBPSK, DQPSK, CCK modulation.
. 11g, HT20 and HT40 use a combination of OFDM-BPSK, QPSK, 16QAM, 64QAM modulation.
. BWch is the nominal channel bandwidth.
. Nss-Min is the minimum number of spatial streams.
. Nant is the number of outputs. e.g., 2(2,3) means have 2 outputs for port 2 and port 3. 2 means have 2

outputs for port 1 and port 2.

1.1.2 Antenna Information

Operating Frequencies (MHz) / Antenna Gain (dBi)
Ant No. Type Connector
2400~2483.5 5150~5250
1 Dipole U.FL 3.5 0
1.1.3 Mode Test Duty Cycle
Mode DC T(s) VBW(Hz) 2 1/T
11b 1 n/a (DC>=0.98) n/a (DC>=0.98)
11g 1 n/a (DC>=0.98) n/a (DC>=0.98)
HT20 1 n/a (DC>=0.98) n/a (DC>=0.98)
HT40 1 n/a (DC>=0.98) n/a (DC>=0.98)
1.1.4 EUT Operational Condition
EUT Power Type 3.3Vdc from host
Beamforming Function |[] | With beamforming X | Without beamforming
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1.1.5 Table for Class Il Change

Below is the table for the change of the product with respect to the original one.

Modifications Performance Checking

1. Fundamental Emission Output Power

1. Adding same type of Dipole antennas with lower gain. | 2. Emissions in Restricted Frequency

Bands
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1.2 Testing Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

47 CFR FCC Part 15

ANSI C63.10-2013

FCC KDB 558074 D01 v03r05

FCC KDB 662911 D01 v02r01

*

* o o

1.3 Testing Location Information

Testing Location

O HWA YA ADD : No. 52, Hwa Ya 1st Rd., Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
TEL :  886-3-327-3456 FAX : 886-3-318-0055
X |JHUBEI ADD : No.8, Lane 724, Bo-ai St., Jhubei City, HsinChu County 302, Taiwan, R.O.C.
TEL :  886-3-656-9065 FAX :  886-3-656-9085
Test Condition Test Site No. Test Engineer Test Environment Test Date
RF Conducted THO01-CB Welson Chen 22°C / 54% Oct. 05, 2016~Oct. 11 2016
Radiated 03CHO01-CB Welson Chen 22°C / 54% Oct. 05, 2016~Oct. 11 2016

Test site Designation No. TW0006 with FCC.
Test site registered number IC 4086D with Industry Canada.

1.4 Measurement Uncertainty

ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the emissions test
results be included in the report. The measurement uncertainties given below are based on a 95% confidence
level (based on a coverage factor (k=2)

Test ltems Uncertainty Remark
Radiated Emission (1GHz ~ 18GHz) 3.7dB Confidence levels of 95%
Radiated Emission (18GHz ~ 40GHz) 3.5dB Confidence levels of 95%
Conducted Emission 1.7 dB Confidence levels of 95%
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2 Test Configuration of EUT

2.1 Test Channel Mode

BWch . Ch. Power

Band Mode (MHz) Nss-Min Nant (MHz) Range Setting
2.4G 11b 20 1 2 2412 L 0
2.4G 11b 20 1 2 2437 M 2
2.4G 11b 20 1 2 2462 H 1
2.4G 11g 20 1 2 2412 L 2
2.4G 11g 20 1 2 2437 M 0
2.4G 11g 20 1 2 2462 H 1
2.4G HT20 20 1,(M0) 2 2412 L 3
2.4G HT20 20 1,(MO0) 2 2437 M 0
2.4G HT20 20 1,(MO0) 2 2462 H 2
2.4G HT40 40 1,(MO0) 2 2422 L 5
2.4G HT40 40 1,(M0) 2 2437 M 3
2.4G HT40 40 1,(M0) 2 2452 H 3

Note:

*

Test range channel consist of L (Low Ch.), M (Middle Ch.), H (High Ch.), S (Single Ch.) and C (Straddle
Band Ch.).

SPORTON INTERNATIONAL INC. Page No. 1 80f 15
TEL : 886-3-3273456 Report Version : Rev. 01
FAX : 886-3-3270973 Issued Date : Oct. 28, 2016

FCCID

: NKR-DNXAG1




SPORTON LAB. FCC TeSt Report Report No

. : FR681135AA

2.2 The Worst Case Measurement Configuration

The Worst Case Mode for Following Conformance Tests

Tests ltem

Fundamental Emission Output Power

Test Condition

Conducted measurement at transmit chains

The Worst Case Mode for Following Conformance Tests

Tests ltem

Emissions in Restricted Frequency Bands

Test Condition

Radiated measurement

If EUT consist of multiple antenna assembly (multiple antenna are used in EUT
regardless of spatial multiplexing MIMO configuration), the radiated test should

be performed with highest antenna gain of each antenna type.

Operating Mode

CTX

Note: The EUT can only be

used at Y axis position

2.3 EUT Operation during Test

The EUT was programmed to be in continuously transmitting mode.

2.4 Accessories

N/A

2.5 Support Equipment

Support Equipment

No. Equipment Brand Name Model Name FCCID
1 LCD TV SONY KLV-32U300A DoC
2 Mouse Logitech M-U0026 DoC
3 Keyboard iCooky SK068 DoC
4 AP LANCOM L-151E DoC
5 Raspberry Pi LANCOM N/A N/A
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2.6 Test Setup Diagram

Test Setup Diagram — AC Line Conducted Emission Test
AC main
AC main
LCD TV
| a 3
1
|
EUT
RaspberryPi | 2 — AP
3 6
f |
Mouse Keyboard
Item | Connection [ Shielded Length
1 HDMI cable Yes 1.82m
2 RJ-45 cable No 3m
3 Power cable No 1.5m
4 Power cable No 2m
5 USB cable Yes 1.8m
6 USB cable Yes 1.8m
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3 Transmitter Test Result
3.1  Fundamental Emission Output Power

3.1.1 Fundamental Emission Output Power Limit

Maximum Conducted Output Power Limit

*  If Grx < 6 dBi, then Poy < 30 dBm (1 W)

* Point-to-multipoint systems (P2M): If G1x > 6 dBi, then Pgy; = 30 — (Grx — 6) dBm

= Point-to-point systems (P2P): If Gtx > 6 dBi, then Pgy = 30 — (Grx — 6)/3 dBm

* Smart antenna system (SAS):

- Single beam: If Gtx > 6 dBi, then Pgy = 30 — (Gx — 6)/3 dBm

- Overlap beam: If Grx > 6 dBi, then Pg; = 30 — (G1x — 6)/3 dBm

- Aggregate power on all beams: If Grx > 6 dBi, then Po; = 30 — (G1x — 6)/3 + 8dB dBm

Pout = maximum peak conducted output power or maximum conducted output power in dBm,
Grx = the maximum transmitting antenna directional gain in dBi.

3.1.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.
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3.1.3 Test Procedures

Test Method

=  Maximum Peak Conducted Output Power

[] Referas FCC KDB 558074, clause 9.1.1 Option 1 (RBW = EBW method).

[] Referas FCC KDB 558074, clause 9.1.2 Option 2 (peak power meter for VBW = DTS BW)

= Maximum Conducted Output Power

[duty cycle = 98% or external video / power trigger]

[] Referas FCC KDB 558074, clause 9.2.2.2 Method AVGSA-1 (spectral trace averaging).

[l Referas FCC KDB 558074, clause 9.2.2.3 Method AVGSA-1 Alt. (slow sweep speed)

duty cycle < 98% and average over on/off periods with duty factor

[] Referas FCC KDB 558074, clause 9.2.2.4 Method AVGSA-2 (spectral trace averaging).

[l Referas FCC KDB 558074, clause 9.2.2.5 Method AVGSA-2 Alt. (slow sweep speed)

RF power meter and average over on/off periods with duty factor or gated trigger

X Refer as FCC KDB 558074, clause 9.2.3 Method AVGPM-G (using an RF average power meter).

X Refer as FCC KDB 558074, clause 9.1.2 PKPM1 Peak power meter method.

= For conducted measurement.

= If the EUT supports multiple transmit chains using options given below:

of all ports for each individual sample and save them.

Refer as FCC KDB 662911, In-band power measurements. Using the measure-and-sum
approach, measured all transmit ports individually. Sum the power (in linear power units e.g., mW)

= If multiple transmit chains, EIRP calculation could be following as methods:
Ptotal = P1 + Pg +... + Pn
(calculated in linear unit [mW] and transfer to log unit [dBm])
EIRPtal = Piotal + DG

3.1.4 Test Setup

RF Output Power (Power Meter)

EUT

[on
Power Meter

3.1.5 Test Result of Maximum Conducted Output Power

Refer as Appendix A
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3.2
3.2.1

Emissions in Restricted Frequency Bands

Emissions in Restricted Frequency Bands Limit

Restricted Band Emissions Limit

Frequency Range (MHz) | Field Strength (uV/m) |Field Strength (dBuV/m)| Measure Distance (m)
0.009~0.490 2400/F(kHz) 48.5-13.8 300
0.490~1.705 24000/F (kHz) 33.8-23 30

1.705~30.0 30 29 30
30~88 100 40 3
88~216 150 43.5 3

216~960 200 46 3
Above 960 500 54 3

Note 1: Test distance for frequencies at or above 30 MHz, measurements may be performed at a distance

other than the limit distance provided they are not performed in the near field and the emissions to
be measured can be detected by the measurement equipment. When performing measurements at
a distance other than that specified, the results shall be extrapolated to the specified distance using
an extrapolation factor of 20 dB/decade (inverse of linear distance for field-strength measurements,
inverse of linear distance-squared for power-density measurements).

Note 2: Test distance for frequencies at below 30 MHz, measurements may be performed at a distance

closer than the EUT limit distance; however, an attempt should be made to avoid making
measurements in the near field. When performing measurements below 30 MHz at a closer distance
than the limit distance, the results shall be extrapolated to the specified distance by either making
measurements at a minimum of two or more distances on at least one radial to determine the proper
extrapolation factor or by using the square of an inverse linear distance extrapolation factor (40
dB/decade). The test report shall specify the extrapolation method used to determine compliance of

the EUT.

3.2.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.
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3.2.3 Test Procedures

Test Method

= The average emission levels shall be measured in [duty cycle = 98 or duty factor].

= Refer as ANSI C63.10, clause 6.9.2.2 band-edge testing shall be performed at the lowest frequency
channel and highest frequency channel within the allowed operating band.

= For the transmitter unwanted emissions shall be measured using following options below:

= Refer as FCC KDB 558074, clause 12 for unwanted emissions into restricted bands.

Refer as FCC KDB 558074, clause 12.2.5.1 Option 1 (trace averaging for duty cycle 298%)

Refer as FCC KDB 558074, clause 12.2.5.2 Option 2 (trace averaging + duty factor).

Refer as FCC KDB 558074, clause 12.2.5.3 Option 3 (Reduced VBW=1/T).

Refer as ANSI C63.10, clause 4.2.3.2.3 (Reduced VBW). VBW = 1/T, where T is pulse time.

Refer as ANSI C63.10, clause 4.2.3.2.4 average value of pulsed emissions.

XiOoXdo

Refer as FCC KDB 558074, clause 12.2.4 measurement procedure peak limit.

= For the transmitter band-edge emissions shall be measured using following options below:

= Refer as FCC KDB 558074 clause 13.1, When the performing peak or average radiated
measurements, emissions within 2 MHz of the authorized band edge may be measured using the
marker-delta method described below.

= Refer as FCC KDB 558074, clause 13.2 (ANSI C63.10, clause 6.9.3) for marker-delta method for
band-edge measurements.

= Refer as FCC KDB 558074, clause 13.3 for narrower resolution bandwidth (100kHz) using the
band power and summing the spectral levels (i.e., 1 MHz).

= For conducted and cabinet radiation measurement, refer as FCC KDB 558074, clause 12.2.2.

= For conducted unwanted emissions into restricted bands (absolute emission limits).
Devices with multiple transmit chains using options given below:
(1) Measure and sum the spectra across the outputs or
(2) Measure and add 10 log(N) dB

= For FCC KDB 662911 The methodology described here may overestimate array gain, thereby
resulting in apparent failures to satisfy the out-of-band limits even if the device is actually
compliant. In such cases, compliance may be demonstrated by performing radiated tests around
the frequencies at which the apparent failures occurred.

3.2.4 Test Result of Transmitter Radiated Unwanted Emissions
Refer as Appendix B
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4 Test Equipment and Calibration Data

Instrument Manufacturer Model No. Serial No. Characteristics | Calibration Date Remark
750MHz ~ Radiation
Horn Antenna EMCO 3115 00075790 18GHz Oct. 22, 2015 (03CH01-CB)
Radiation
Horn Antenna Schwarzbeck BBHA 9170 BBHA9170252 | 15GHz ~ 40GHz Jul. 25, 2016 (03CHO1-CB)
Pre-Amplifier Agilent 84498 3008A02310 | 1GHz ~ 26.5GHz | Jan. 18, 2016 <o§§ﬂ'§5'5’£m
Pre-Amplifier WM TF-130N-R1 923365 26GHz ~ 40GHz | Nov. 13, 2015 (Og‘gﬂig}if’gm
Spectrum R&S FSP40 100056 9kHz ~ 40GHz | Oct. 27,2015 Radiation
Analyzer e (03CHO01-CB)
. . Radiation
RF Cable-high Woken High Cable-16 N/A 1 GHz ~ 18 GHz Nov. 02, 2015 (03CHO1-CB)
. . Radiation
RF Cable-high Woken High Cable-17 N/A 1 GHz ~ 18 GHz Nov. 02, 2015 (03CHO1-CB)
) High N Radiation
RF Cable-high Woken Cable-40G-1 N/A 18GHz ~ 40 GHz | Nov. 02, 2015 (03CHO1-CB)
. High R Radiation
RF Cable-high Woken Cable-40G-2 N/A 18GHz ~ 40 GHz | Nov. 02, 2015 (03CHO1-CB)
i Radiation
Test Software Audix E3 6.2009-10-7 N/A N/A (03CHO1-CB)
Spectrum R Conducted
analyzer R&S FSv40 100979 9kHz~40GHz Dec. 09, 2015 (THO1-CB)
. . 1 GHz - 26.5 Conducted
RF Cable-high Woken RG402 High Cable-6 GHz Nov. 02, 2015 (THO1-CB)
. . 1 GHz - 26.5 Conducted
RF Cable-high Woken RG402 High Cable-7 GHz Nov. 02, 2015 (THO1-CB)
. . 1 GHz - 26.5 Conducted
RF Cable-high Woken RG402 High Cable-8 GHz Nov. 02, 2015 (THO1-CB)
. . 1 GHz - 26.5 Conducted
RF Cable-high Woken RG402 High Cable-9 GHz Nov. 02, 2015 (THO1-CB)
. . 1 GHz - 26.5 Conducted
RF Cable-high Woken RG402 High Cable-10 GHz Nov. 02, 2015 (THO1-CB)
Power Sensor Agilent U2021XA MY53410001 | 50MHz~18GHz | Nov.02, 2015 %Ol_’"gf_%%")'
Note: Calibration Interval of instruments listed above is one year.
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sPoRTON Las. Power Result Appendix A
Average Result:
Mode C‘;‘L‘:t‘:ﬁ;ed DG.Power EIRP EIRP.Lim Sum Sum.Lim P1 P2
(dBi) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm)
2.4G:11b;Nss1;Nix2;2412 0 350 2425 36.00 2075 30.00 17.64 17.84
2.4G:11b;Nss1;Nix2;2437 350 2296 36.00 19.46 30.00 16.22 16.66
2.4G:11b;Nss1;Nix2;2462 1 350 22,08 36.00 18.58 30.00 15.61 15.53
2.4G:11g;Nss1:Nix2;2412 2 350 2078 36.00 17.28 30.00 1431 1423
2.4G; 11g;Nss1:Ntx2;2437 0 350 2398 36.00 20.48 30.00 17.61 17.32
2.4G:11g;Nss1:Nix2;2462 1 350 2101 36.00 1751 30.00 14.4 14.6
2.4G;HT20;Nss1, (MO Nb2;2412 3 350 19.98 36.00 16.48 30.00 13.32 13.62
2.4G;HT20;Nss1, (MO Nix2;2437 0 350 2529 36.00 2179 30.00 18.88 18.68
2.4G;HT20;Nss1, (MO Nix2;2462 2 350 20,02 36.00 16.52 30.00 1335 13.66
2.4G;HT40;Nss1, (MO Nix2;2422 5 350 18.74 36.00 15.24 30.00 12.51 11.94
2.4G;HT40;Nss1, (MO Nix2;2437 3 350 2087 36.00 17.37 30.00 14.42 14.29
2.4G;HT40;Nss1, (MO Nix2;2452 3 350 19.00 36.00 15,50 30.00 12.63 12.11
Peak Result:
Mode c"s’é‘:t‘:ﬁ;ed DG.Power EIRP EIRP.Lim Sum Sum.Lim P1 P2
(dBi) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm)
2.4G:11b;Nss1;Nix2;2412 0 350 26.17 36.00 2267 3000 19.21 20,06
2.4G:11b;Nss1;Nix2;2437 350 24.97 36.00 21.47 3000 18.66 18.25
2.4G:11b;Nss1;Nix2;2462 1 350 2429 36.00 20.79 3000 17.85 17.71
2.4G:11g;Nss1;Nix2;2412 2 350 28.86 36.00 25.36 3000 2255 2215
2.4G:11g;Nss1;Nix2;2437 0 350 30.49 36.00 26.99 3000 2435 2357
2.4G:11g;Nss1;Nix2;2462 1 350 28.34 36.00 24.84 30.00 21.94 2171
2.4G;HT20;Nss1 (MO Nbx2;2412 3 350 27.39 36.00 23.89 30.00 21.44 2024
2.4G;HT20;Nss1, (MO Nix2;2437 0 350 30.16 36.00 26.66 30.00 23.85 23.45
2.4GHT20;Nss1,(MO);Nix2:2462 2 350 26.26 36.00 2276 30.00 19.79 19.71
2.4GHT40;Nss1, (MO Nix2:2422 5 350 25.05 36.00 2155 30.00 18.82 18.24
2 4G:HT40;Nss1,(MO);Nix2:2437 3 350 26.86 36.00 23.36 30.00 2063 2005
2.4G;HT40;Nss1, (MO Nix2;2452 3 350 2526 36.00 2176 3000 18.65 18.84
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SEORTON LS. RSE above 1GHz Result Appendix B
Summary
Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments
(Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (HNV) () (m)
2.4G;11g;Nss1;Nix2;2462;TX Pass AV 2.4836G 53.54 54.00 -0.46 32.15 3 H 320 1.14
SPORTON INTERNATIONAL INC. Page No. : 10of10
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Sromon Has RSE above 1GHz Result Appendix B
Result
Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments

(Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (HNV) () (m)

2.4G;11b;Nss1;Ntx2;2412;,TX Pass AV 2.3824G 46.77 54.00 -7.23 31.90 3 H 317 1.01
2.4G;11b;Nss1;Ntx2;2412;TX Pass AV 244G 94.58 Inf -Inf 32.05 3 H 317 1.01
2.4G;11b;Nss1;Ntx2;2412;TX Pass AV 2.4836G 50.77 54.00 -3.23 32.15 3 H 317 1.01
2.4G;11b;Nss1;Ntx2;2412;TX Pass PK 2.3844G 59.06 74.00 -14.94 31.91 3 H 317 1.01
2.4G;11b;Nss1;Ntx2;2412;TX Pass PK 2.4384G 102.72 Inf -Inf 32.04 3 H 317 1.01
2.4G;11b;Nss1;Ntx2;2412;TX Pass PK 2.4836G 65.99 74.00 -8.01 32.15 3 H 317 1.01
2.4G;11b;Nss1;Ntx2;2412;TX Pass AV 2.39G 46.57 54.00 -7.43 31.92 3 v 288 1.99
2.4G;11b;Nss1;Ntx2;2412;TX Pass AV 2.4688G 92.84 Inf -Inf 32.12 3 v 288 1.99
2.4G;11b;Nss1;Ntx2;2412;TX Pass AV 2.4836G 51.46 54.00 -2.54 32.15 3 v 288 1.99
2.4G;11b;Nss1;Ntx2;2412,TX Pass PK 2.3624G 58.42 74.00 -15.58 31.85 3 v 288 1.99
2.4G;11b;Nss1;Ntx2;2412;,TX Pass PK 2.446G 101.07 Inf -Inf 32.06 3 \ 288 1.99
2.4G;11b;Nss1;Ntx2;2412;TX Pass PK 2.4836G 68.33 74.00 -5.67 32.15 3 v 288 1.99
2.4G;11b;Nss1;Ntx2;2437;TX Pass AV 2.3582G 47.25 54.00 -6.75 31.84 3 H 210 1.98
2.4G;11b;Nss1;Ntx2;2437;TX Pass AV 2.4386G 102.20 Inf -Inf 32.04 3 H 210 1.98
2.4G;11b;Nss1;Ntx2;2437;TX Pass AV 2.4998G 47.32 54.00 -6.68 32.19 3 H 210 1.98
2.4G;11b;Nss1;Ntx2;2437;TX Pass PK 2.3758G 58.75 74.00 -15.25 31.89 3 H 210 1.98
2.4G;11b;Nss1;Ntx2;2437;TX Pass PK 2.4398G 104.58 Inf -Inf 32.05 3 H 210 1.98
2.4G;11b;Nss1;Ntx2;2437;TX Pass PK 2.4922G 59.68 74.00 -14.32 32.17 3 H 210 1.98
2.4G;11b;Nss1;Ntx2;2437;TX Pass AV 2.3594G 47.00 54.00 -7.00 31.84 3 v 284 1.98
2.4G;11b;Nss1;Ntx2;2437;TX Pass AV 2.4386G 102.81 Inf -Inf 32.04 3 v 284 1.98
2.4G;11b;Nss1;Ntx2;2437;TX Pass AV 2.4998G 47.58 54.00 -6.42 32.19 3 v 284 1.98
2.4G;11b;Nss1;Ntx2;2437;TX Pass PK 2.3474G 58.91 74.00 -15.09 31.81 3 v 284 1.98
2.4G;11b;Nss1;Ntx2;2437;TX Pass PK 2.4398G 105.23 Inf -Inf 32.05 3 \ 284 1.98
2.4G;11b;Nss1;Ntx2;2437;TX Pass PK 2.485G 59.27 74.00 -14.73 32.15 3 \ 284 1.98
2.4G;11b;Nss1;Ntx2;2462;TX Pass AV 2.4648G 100.46 Inf -Inf 32.11 3 H 211 1.95
2.4G;11b;Nss1;Ntx2;2462;TX Pass AV 2.485G 48.04 54.00 -5.96 32.15 3 H 211 1.95
2.4G;11b;Nss1;Ntx2;2462;TX Pass PK 2.4648G 102.93 Inf -Inf 32.1 3 H 211 1.95
2.4G;11b;Nss1;Ntx2;2462;TX Pass PK 2.4846G 59.33 74.00 -14.67 32.15 3 H 211 1.95
2.4G;11b;Nss1;Ntx2;2462;TX Pass AV 2.4638G 99.82 Inf -Inf 32.10 3 v 219 1.99
2.4G;11b;Nss1;Ntx2;2462;TX Pass AV 2.485G 47.78 54.00 -6.22 32.15 3 v 219 1.99
2.4G;11b;Nss1;Ntx2;2462;TX Pass PK 2.4648G 101.88 Inf -Inf 32.1 3 v 219 1.99
2.4G;11b;Nss1;Ntx2;2462;TX Pass PK 2.4876G 59.47 74.00 -14.53 32.16 3 v 219 1.99
2.4G;11g;Nss1;Ntx2;2412;TX Pass AV 2.39G 51.76 54.00 2.24 31.92 3 H 321 1.07
2.4G;11g;Nss1;Ntx2;2412;TX Pass AV 2.4192G 101.02 Inf -Inf 32.00 3 H 321 1.07
2.4G;11g;Nss1;Ntx2;2412;TX Pass PK 2.39G 69.88 74.00 -4.12 31.92 3 H 321 1.07
2.4G;11g;Nss1;Nix2;2412;TX Pass PK 2.4138G 109.76 Inf -Inf 31.98 3 H 321 1.07
2.4G;11g;Nss1;Nix2;2412;TX Pass AV 2.39G 51.16 54.00 -2.84 31.92 3 v 276 1.99
2.4G;11g;Nss1;Ntx2;2412;TX Pass AV 2.4106G 100.09 Inf -Inf 31.98 3 v 276 1.99
2.4G;11g;Nss1;Ntx2;2412;TX Pass PK 2.39G 67.18 74.00 -6.82 31.92 3 v 276 1.99
2.4G;11g;Nss1;Ntx2;2412,TX Pass PK 2.4152G 108.13 Inf -Inf 31.99 3 v 276 1.99
2.4G;11g;Nss1;Ntx2;2437;TX Pass AV 2.389G 48.86 54.00 -5.14 31.92 3 H 322 1.00
2.4G;11g;Nss1;Ntx2;2437;TX Pass AV 2.439G 103.98 Inf -Inf 32.04 3 H 322 1.00
2.4G;11g;Nss1;Ntx2;2437;TX Pass AV 2.4846G 48.52 54.00 -5.48 32.15 3 H 322 1.00
2.4G;11g;Nss1;Ntx2;2437;TX Pass PK 2.389G 61.51 74.00 -12.49 31.92 3 H 322 1.00
2.4G;11g;Nss1;Ntx2;2437;TX Pass PK 2.4382G 112.26 Inf -Inf 32.04 3 H 322 1.00
2.4G;11g;Nss1;Ntx2;2437;TX Pass PK 2.491G 60.38 74.00 -13.62 32.17 3 H 322 1.00
2.4G;11g;Nss1;Nix2;2437;TX Pass AV 2.3898G 47.79 54.00 -6.21 31.92 3 % 280 1.98
2.4G;11g;Nss1;Nix2;2437;TX Pass AV 2.4406G 102.43 Inf -Inf 32.05 3 \ 280 1.98
2.4G;11g;Nss1;Nix2;2437;TX Pass AV 2.4854G 48.52 54.00 -5.48 32.15 3 % 280 1.98
2.4G;11g;Nss1;Ntx2;2437;TX Pass PK 2.3726G 59.62 74.00 -14.38 31.88 3 v 280 1.98
2.4G;11g;Nss1;Ntx2;2437;TX Pass PK 2.441G 110.96 Inf -Inf 32.05 3 v 280 1.98
2.4G;11g;Nss1;Ntx2;2437;TX Pass PK 2.4838G 60.63 74.00 -13.37 32.15 3 v 280 1.98
2.4G;11g;Nss1;Ntx2;2462;TX Pass AV 2.4666G 100.82 Inf -Inf 32.1 3 H 320 1.14
2.4G;11g;Nss1;Ntx2;2462;TX Pass AV 2.4836G 53.54 54.00 -0.46 32.15 3 H 320 1.14
2.4G;11g;Nss1;Ntx2;2462;TX Pass PK 2.4662G 109.33 Inf -Inf 32.1 3 H 320 1.14
2.4G;11g;Nss1;Ntx2;2462;TX Pass PK 2.4836G 72.12 74.00 -1.88 32.15 3 H 320 1.14
2.4G;11g;Nss1;Ntx2;2462;TX Pass AV 2.4672G 98.24 Inf -Inf 32.11 3 v 308 1.24
2.4G;11g;Nss1;Ntx2;2462;TX Pass AV 2.4836G 51.12 54.00 -2.88 32.15 3 v 308 1.24
2.4G;11g;Nss1;Ntx2;2462;TX Pass PK 2.4676G 106.30 Inf -Inf 32.11 3 v 308 1.24
2.4G;11g;Nss1;Ntx2;2462;TX Pass PK 2.4836G 69.05 74.00 -4.95 32.15 3 \ 308 1.24
2.4G;HT20;Nss1,(MO);Ntx2;2412;TX Pass AV 2.39G 50.84 54.00 -3.16 31.92 3 H 330 1.09
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SEORTON LS. RSE above 1GHz Result Appendix B

Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments

(Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (HV) (°) (m)
2.4G;HT20;Nss1,(MO);Ntx2;2412;TX Pass AV 242G 99.62 Inf -Inf 32.00 3 H 330 1.09
2.4G;HT20;Nss1,(M0);Ntx2;2412;TX Pass PK 2.3896G 66.86 74.00 -7.14 31.92 3 H 330 1.09
2.4G;HT20;Nss1,(M0);Ntx2;2412;TX Pass PK 2.4188G 107.44 Inf -Inf 32.00 3 H 330 1.09
2.4G;HT20;Nss1,(M0);Ntx2;2412;TX Pass AV 2.39G 50.84 54.00 -3.16 31.92 3 v 280 1.97
2.4G;HT20;Nss1,(MO);Ntx2;2412;TX Pass AV 2.407G 99.37 Inf -Inf 31.97 3 \ 280 1.97
2.4G;HT20;Nss1,(MO);Ntx2;2412;TX Pass PK 2.3896G 71.64 74.00 -2.36 31.92 3 \ 280 1.97
2.4G;HT20;Nss1,(MO);Ntx2;2412;TX Pass PK 2.4086G 108.25 Inf -Inf 31.97 3 v 280 1.97
2.4G;HT20;Nss1,(MO);Ntx2;2437;TX Pass AV 2.3898G 48.24 54.00 -5.76 31.92 3 H 319 1.99
2.4G;HT20;Nss1,(MO);Ntx2;2437;TX Pass AV 2.439G 103.35 Inf -Inf 32.04 3 H 319 1.99
2.4G;HT20;Nss1,(MO);Ntx2;2437;TX Pass AV 2.485G 48.28 54.00 -5.72 32.15 3 H 319 1.99
2.4G;HT20;Nss1,(MO);Ntx2;2437;TX Pass PK 2.3498G 59.43 74.00 -14.57 31.82 3 H 319 1.99
2.4G;HT20;Nss1,(MO);Ntx2;2437;TX Pass PK 2.4382G 112.22 Inf -Inf 32.04 3 H 319 1.99
2.4G;HT20;Nss1,(MO);Ntx2;2437;TX Pass PK 2.4846G 59.77 74.00 -14.23 32.15 3 H 319 1.99
2.4G;HT20;Nss1,(M0);Ntx2;2437;TX Pass AV 2.3602G 47.1 54.00 -6.29 31.85 3 v 289 1.99
2.4G;HT20;Nss1,(M0);Ntx2;2437;TX Pass AV 2.443G 101.42 Inf -Inf 32.05 3 v 289 1.99
2.4G;HT20;Nss1,(M0);Ntx2;2437;TX Pass AV 2.4854G 48.52 54.00 -5.48 32.15 3 v 289 1.99
2.4G;HT20;Nss1,(M0);Ntx2;2437;TX Pass PK 2.3414G 58.94 74.00 -15.06 31.80 3 v 289 1.99
2.4G;HT20;Nss1,(M0);Ntx2;2437;TX Pass PK 2.443G 110.06 Inf -Inf 32.05 3 v 289 1.99
2.4G;HT20;Nss1,(MO);Ntx2;2437;TX Pass PK 2.4838G 59.88 74.00 -14.12 32.15 3 \ 289 1.99
2.4G;HT20;Nss1,(MO);Ntx2;2462;TX Pass AV 2.4692G 97.94 Inf -Inf 32.12 3 H 321 1.14
2.4G;HT20;Nss1,(MO);Ntx2;2462;TX Pass AV 2.4836G 50.40 54.00 -3.60 32.15 3 H 321 1.14
2.4G;HT20;Nss1,(MO);Ntx2;2462;TX Pass PK 2.4688G 106.48 Inf -Inf 32.12 3 H 321 1.14
2.4G;HT20;Nss1,(MO);Ntx2;2462;TX Pass PK 2.4844G 66.23 74.00 -7.77 32.15 3 H 321 1.14
2.4G;HT20;Nss1,(MO);Ntx2;2462;TX Pass AV 2.4594G 97.71 Inf -Inf 32.09 3 v 277 1.99
2.4G;HT20;Nss1,(MO);Ntx2;2462;TX Pass AV 2.4836G 50.21 54.00 -3.79 32.15 3 v 277 1.99
2.4G;HT20;Nss1,(M0);Ntx2;2462; TX Pass PK 2.4586G 106.72 Inf -Inf 32.09 3 v 277 1.99
2.4G;HT20;Nss1,(M0);Ntx2;2462; TX Pass PK 2.4836G 65.44 74.00 -8.56 32.15 3 v 277 1.99
2.4G;HT40;Nss1,(M0);Ntx2;2422;TX Pass AV 2.39G 50.18 54.00 -3.82 31.92 3 H 332 1.50
2.4G;HT40;Nss1,(MO);Ntx2;2422; TX Pass AV 2.4124G 93.30 Inf -Inf 31.98 3 H 332 1.50
2.4G;HT40;Nss1,(M0);Ntx2;2422;TX Pass AV 2.5G 47.32 54.00 -6.68 32.19 3 H 332 1.50
2.4G;HT40;Nss1,(M0);Ntx2;2422;TX Pass PK 2.3896G 66.00 74.00 -8.00 31.92 3 H 332 1.50
2.4G;HT40;Nss1,(MO);Ntx2;2422;TX Pass PK 24112G 102.05 Inf -Inf 31.98 3 H 332 1.50
2.4G;HT40;Nss1,(MO);Ntx2;2422;TX Pass PK 2.494G 59.62 74.00 -14.38 32.18 3 H 332 1.50
2.4G;HT40;Nss1,(MO);Ntx2;2422;TX Pass AV 2.39G 49.45 54.00 -4.55 31.92 3 v 281 1.62
2.4G;HT40;Nss1,(MO);Ntx2;2422;TX Pass AV 2.4364G 93.18 Inf -Inf 32.04 3 v 281 1.62
2.4G;HT40;Nss1,(MO);Ntx2;2422;TX Pass AV 2.5G 4758 54.00 -6.42 32.19 3 v 281 1.62
2.4G;HT40;Nss1,(MO);Ntx2;2422;TX Pass PK 2.3896G 64.09 74.00 -9.91 31.92 3 v 281 1.62
2.4G;HT40;Nss1,(M0);Ntx2;2422;TX Pass PK 2.434G 101.39 Inf -Inf 32.03 3 v 281 1.62
2.4G;HT40;Nss1,(M0);Ntx2;2422;TX Pass PK 2.4876G 58.60 74.00 -156.40 32.16 3 v 281 1.62
2.4G;HT40;Nss1,(M0);Ntx2;2437;TX Pass AV 2.3806G 49.01 54.00 -4.99 31.90 3 H 333 1.99
2.4G;HT40;Nss1,(MO);Ntx2;2437;TX Pass AV 2.4388G 97.16 Inf -Inf 32.04 3 H 333 1.99
2.4G;HT40;Nss1,(M0);Ntx2;2437;TX Pass AV 2.5G 47.84 54.00 -6.16 32.19 3 H 333 1.99
2.4G;HT40;Nss1,(M0);Ntx2;2437;TX Pass PK 2.3764G 64.68 74.00 -9.32 31.89 3 H 333 1.99
2.4G;HT40;Nss1,(MO);Ntx2;2437;TX Pass PK 2.4394G 105.79 Inf -Inf 32.04 3 H 333 1.99
2.4G;HT40;Nss1,(MO);Ntx2;2437;TX Pass PK 2.4934G 59.74 74.00 -14.26 32.17 3 H 333 1.99
2.4G;HT40;Nss1,(MO);Ntx2;2437;TX Pass AV 2.3838G 49.01 54.00 -4.99 31.91 3 v 276 1.98
2.4G;HT40;Nss1,(MO);Ntx2;2437;TX Pass AV 2.442G 95.97 Inf -Inf 32.05 3 v 276 1.98
2.4G;HT40;Nss1,(MO);Ntx2;2437;TX Pass AV 2.4858G 48.28 54.00 -5.72 32.16 3 v 276 1.98
2.4G;HT40;Nss1,(MO);Ntx2;2437;TX Pass PK 2.382G 64.99 74.00 -9.01 31.90 3 v 276 1.98
2.4G;HT40;Nss1,(M0);Ntx2;2437;TX Pass PK 2.442G 105.41 Inf -Inf 32.05 3 v 276 1.98
2.4G;HT40;Nss1,(M0);Ntx2;2437;TX Pass PK 2.484G 59.76 74.00 -14.24 32.15 3 v 276 1.98
2.4G;HT40;Nss1,(M0);Ntx2;2452;TX Pass AV 2.3824G 46.77 54.00 -7.23 31.90 3 H 317 1.01
2.4G;HT40;Nss1,(MO);Ntx2;2452; TX Pass AV 2.44G 94.58 Inf -Inf 32.05 3 H 317 1.01
2.4G;HT40;Nss1,(M0);Ntx2;2452;TX Pass AV 2.4836G 50.77 54.00 -3.23 32.15 3 H 317 1.01
2.4G;HT40;Nss1,(M0);Ntx2;2452;TX Pass PK 2.3844G 59.06 74.00 -14.94 31.91 3 H 317 1.01
2.4G;HT40;Nss1,(MO);Ntx2;2452;TX Pass PK 2.4384G 102.72 Inf -Inf 32.04 3 H 317 1.01
2.4G;HT40;Nss1,(MO);Ntx2;2452;TX Pass PK 2.4836G 65.99 74.00 -8.01 32.15 3 H 317 1.01
2.4G;HT40;Nss1,(MO);Ntx2;2452;TX Pass AV 2.39G 46.57 54.00 -7.43 31.92 3 v 288 1.99
2.4G;HT40;Nss1,(MO);Ntx2;2452;TX Pass AV 2.4688G 92.84 Inf -Inf 32.12 3 v 288 1.99
2.4G;HT40;Nss1,(MO);Ntx2;2452;TX Pass AV 2.4836G 51.46 54.00 -2.54 32.15 3 v 288 1.99
2.4G;HT40;Nss1,(MO);Ntx2;2452;TX Pass PK 2.3624G 58.42 74.00 -15.58 31.85 3 v 288 1.99
2.4G;HT40;Nss1,(M0);Ntx2;2452;TX Pass PK 2.446G 101.07 Inf -Inf 32.06 3 v 288 1.99
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SEORTON LS. RSE above 1GHz Result Appendix B

Mode Result Type Freq Level Limit Margin Factor Dist Pol. Azimuth Height Comments
(Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (HIV) () (m)
2.4G;HT40;Nss1,(M0);Ntx2;2452;TX Pass PK 2.4836G 68.33 74.00 -5.67 32.15 3 Y 288 1.99
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SFPORTON LAB.

RSE above 1GHz Result

Appendix B

RE above 1GHz;Band:2.4G;11b;BWch:20MHz;Nss:1;Nant:2;Ch:2412MHz;TX

RE above 1GHz;Band:2.4G;11b;BWch:20MHz;Nss:1;Nant:2;Ch:2437TMHz,TX

130 LimPK [/ — LmPK [/
120 120-
PK W PK W
100 - Lim. AV [ 100- Lim.AV |
AV v AV Eave
80- 80-
60- 60-
40+ 40~
20~ 20
D_I 1 1 1 1 I ] 1 ] I I ] 1 ] D_I 1 1 1 1 ] ] ] ] I I ] ] ]
162G 4G 6G 86 10G 12G 14G 16G 186G 206 22G 24G 256 16 2G 4G 6G 8G 10G 126 14G 16G 186G 206G 226 24G 256
2016/10/05 2016/10/05
EUTZ EUTZ
Settng 0 Settng 2
02-1-4 02-)-4
Type Freq(Hz) Level(dBuV/m) Limit(dBuV/m) Margin(dB) Factor(dB) | Dist{m) Pol.(H/V} Azimuth(") Height(m) Comments Type Freq(Hz) Level(dBuV/m) Limit{dBuV/m) Margin{dB) Facter(dB} | Dist{m) Pol.(H/V} Azimuth(®) Height{(m) Comments
AV 239G 45.83 54.00 =717 3182 3 H 1 18 AV 2.3582G 47.25 54,00 -6.75 3184 3 H 210 198 -
AV 241386 10312 Inf -Inf 3198 3 H a1 181 AV 2.4386G 102.20 Inf -Inf 3204 3 H 210 138 -
PK 238486 58.51 74.00 -15.49 319 3 H 11 15 AV 2.4998G 47.32 54.00 -6.68 3219 3 H 210 198 -
PK 241486 10543 Inf -Inf 3199 3 H 11 18 PK  23758G 58.75 74.00 -15.25 3189 3 H 210 198 -
AV 239G 47.08 54.00 -6.92 3182 3 WV 268 133 PK  24393G 104.58 Inf -Inf 3205 3 H 210 198 -
AV 24138G 10218 Inf -Inf 3198 3 v 268 193 PK  24922G 59.68 74.00 -14.32 3217 3 H 210 198 -
PK 238966 5817 74.00 -14.83 3182 3 v 268 193 AV 2.3594G 47.00 54.00 -7.00 3184 3 v 284 198 -
PK  24128G 104.22 Inf -Inf 3198 3 WV 268 133 AV 2.4386G 102.81 Inf -Inf 3204 3 v 284 198 -
L AV 2.4998G 47.58 54,00 -642 3219 3 v 284 198 -
PK  2.3474G 5891 74.00 -15.09 EAR:y) 3 v 284 198 -
PK  24398G 105.23 Inf -Inf 3205 3 v 284 198 -
RE above 1GHz:Band:2.4G;11b;EWch:20MHz:Nss:1;Nant:2:Ch:2412MHzTX PK_ | 24856 9927 74.00 1473 3215 3 v 284 198 -
[ 13-
120
100-] RE above 1GHz;Band:2.4G;11b;BWch:20MHz;Nss:1;Nant:2;Ch:2437MH=zTX
=19 LimPK [~/
80— 120 -
K[~
60— 100- Lim AV [
AV a4
40+ 80-
20- 60 -
0= | | | | | | | | | [ 40-
23626 237G 238G 239G 24G 241G 242G 2436 244G 245G 24626
- - 20-
2016/10,/05
EUTZ 0-
11 1 1 ] 1 1 I 1 1 | I
gsﬂjlg 0 23376 236G 238G 244G 242G 244G 246G 248G 256G 252G 2537G
2016/10/05
L EUTZ
I 1 Settng 2
Type Freq(Hz) Level(dBuV/m) Limit(dBul/m) Margin(dB) Factor(dB] | Distim) Pol(H/V) Azimuth(") Height{m) Comments 02-)-4
AV 2396 47.08 54.00 -6.92 3192 3 WV 268 193 -
AV 24138G 10218 Inf -Inf 3198 3 v 268 193 -
PK 238966 5317 74.00 -14.83 3192 3 v 268 193 -
PK  24128G 104.22 Inf Inf 3198 3 v 268 193 - Type Freq(Hz) Level(dBuV/m) Limit(dBuV/m) Margin(dB) Factor(dB) Distim) Pel.(H/V) Azimuth(*] Heightim) Comments
L AV 2.3594G 47.00 54.00 -7.00 3184 3 WV 284 198 -
AV 24386G 102,81 Inf -Inf 3204 3 v 284 1398 -
AV 24998G 47.58 54.00 -6.42 3219 3 W 284 198 -
RE above 1GHz:Band:2.4G;11b;BWch:20MHz;:Nss:1:Nant:2:Ch:2412MHzTX PK  23474G 58.91 74.00 -15.09 3181 3 v 284 198 -
@0s r PK  24398G 105.23 Inf -Inf 3205 3 Vv 284 198 -
et Lim.PK | PK | 2485G 59.27 74.00 -14.73 3215 3 W 284 198 -
PK ravy
100- Lim. AV [
AV .y
30 RE above 1GHz;Band:2.4G;11b;BWch:20MHz;Nss:1;Nant:2;Ch:2437MHzTX
=19 LimPK [/
60— 120-
PK v
40- 100- Lim.AV [/
AV v
20- 80 -]
0-| . . . . . . . . . - 60-
2362G 237G 238G 239G 243G 241G 242G 243G 244G 245G 24626 N
- -~ a0-
2016/10/05
EUTZ 20-]
Settng 0
02-1-4
0= 1 1 1 1 1 | 1 | | 1
23376 236G 238G 24G 242G 244G 246G 243G 25G 252G 2537G
[ - ] 2016/10/05
Type Freq(Hz) Level(dBuV/m) Limit(dBuV/m) Margin(dB) Factor(dB) = Dist(m) Pol(H/V)  Azimuth(®)  Height{m] Comments EUTZ
AV 2396 46.83 54.00 -117 3192 3 H 1 181 - Settng 2
AV 24138G 10312 Inf -Inf 3198 3 H a1 181 - M-1
PK  2.3848G 58.51 74.00 -15.49 3191 3 H 1 181 -
PK 241486 10543 Inf -Inf 3199 3 H 1 181 -
Type Freq(Hz) Level(dBuVym) Limit(dBuV/m) Margin(dB) Factor(dB)  Dist{m) Pel.(H/V) Azimuth(] Heightim) Comments
AV 2.3582G 47.25 54.00 -6.75 3184 3 H 210 198 -
AV 24386G 102.20 Inf -Inf 3204 3 H 210 138 -
AV 24998G 47.32 54.00 -6.68 3219 3 H 210 198 -
PK  23758G 58.75 7400 -15.25 3189 3 H 210 198 -
PK  24393G 10458 Inf -Inf 3205 3 H 10 198 -
PK  24922G 59.68 7400 -14.32 3217 3 H 210 1398 -
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SFPORTON LAB.

RSE above 1GHz Result

Appendix B

RE above 1GHz;Band:2.4G;11b;BWch:20MHz;Nss:1;Nant:2;Ch:2462MHz;TX

RE above 1GHz;Band:2.4G;11g;BWch:20MHz;Nss:1;Nant:2;Ch:2412MHzTX

130 LimPK [ Eh LimPK [~/
120 120-
PK W PK W
100 - Lim. AV [ 100- LimAV |
AV v AV Eave
80- 80-
60- 60-
40+ 40~
20~ 20
D_I 1 1 1 1 I ] 1 ] I I ] 1 ] D_I 1 1 1 1 ] ] ] ] I I ] ] ]
162G 4G 6G 86 10G 12G 14G 16G 186G 206 22G 24G 256 16 26 4G 6G 8G 10G 12G 14G 16G 18G 20G 22G 24G 256
2016/10/05 2016,/10/05
EUTZ EUTZ
Settng 1 Settng 2
02-M-1 02-M-1
Type Freq(Hz) Level(dBuV/m) Limit(dBuV/m) Margin(dB) Factor(dB) | Dist{m) Pol.(H/V} Azimuth(") Height(m) Comments Type Freq(Hz) Level(dBuV/m) Limit{dBuV/m) Margin{dB) Facter(dB) | Dist{m) Pol.(H/V} Azimuth(®) Height{(m] Comments
AV 2.4648G 10048 Inf -Inf 21 3 H 1 145 AV 239G 51.76 54.00 224 3182 3 H 31 107 -
AV 2485G 48.04 54.00 -5.96 3215 3 H a1 195 AV 2.4192G 101.02 Inf -Inf 3200 3 H 32 107 -
PK 246486 10293 Inf -Inf 21 3 H 11 195 PK 239G 69.88 74.00 -412 3192 3 H 31 107 -
PK 248466 59.33 74.00 -14.67 3215 3 H 11 195 PK  241338G 109.76 Inf -Inf 3198 3 H 31 107 -
AV 246386 99.82 Inf -Inf 3210 3 WV 219 139 AV 239G 5116 54.00 -2.84 3182 3 v 276 139 -
AV 2485G 47.78 54.00 -6.22 3215 3 v 219 1.99 AV 2.4106G 100.09 Inf -Inf 3198 3 v 276 199 -
PK 246486 10138 Inf -Inf 21 3 v 219 199 PK 239G 67.18 74.00 -6.82 3182 3 v 2786 199 -
PK 248766 59.47 74.00 -14.53 3216 3 WV 219 139 PK  24152G 10813 Inf -Inf 3159 3 v 276 139 -
RE above 1GHz;Band:2.4G;11b;BWch:20MHz;Nss:1;Nant:2;Ch:2462MHz;TX RE above 1GHz;Band:2.4G;11g;BWch:20MHz;Nss:1;Nant:2;Ch:2412MH=zTX
[ 13- [ 13- ]
120 120
100- 100-
80- 80-
60— 60 -
40- 40-
20- 20-
0= | | | | | | | | | [ 0~ | | | | | | 1 | | (N
2412G 242G 243G 244G 245G 246G 247G 248G 249G 256G 2512G 23626 237G 2386 239G 24G 241G 242G 243G 244G 245G 24626
2016/10,/05 2016/10/05
EUTZ EUTZ
Settng 1 Settng 2
M-1 M-1
Type Freq(Hz) Level(dBuV/m) Limit(dBul/m) Margin(dB) Factor(dB] | Distim) Pol(H/V) Azimuth(") Height{m) Comments Type Freq(Hz) Level(dBuV/m) Limit(dBulV/m) Margin(dB) Factor(dB)  Distim) Pel.(H/V) Azimuth(*] Heightim) Comments
AV 24638G 93.82 Inf -Inf 3210 3 WV 219 139 - AV 239G 51.16 54.00 -2.84 3182 3 WV 276 139 -
AV 2.485G 47.78 54.00 -6.22 3215 3 v 219 199 - AV 24106G 100.09 Inf -Inf 3198 3 v 276 199 -
PK 246486 101.38 Inf -Inf 3211 3 v 219 199 - PK 239G 67.18 7400 -6.82 3192 3 v 278 199 -
PK 248766 53.47 74.00 -14.53 3216 3 WV 219 139 - PK  24152G 10813 Inf -Inf 3199 3 WV 276 139 -
RE above 1GHz:Band:2.4G;11b;BWch:20MHz;Nss:1;Nant:2:Ch:2462MHz TX RE above 1GHz:Band:2.4G;11g;BWch:20MHz;Nss:1:Nant:2:Ch:2412MH=zTX
Lie LimPK [~ — LimPK [~/
120-] 120-
PK ravy PK v
100 Lim. AV [ 100- Lim AV [
AV vy AV 4%
80- 80-
60— 60-
40- 40-
20- 20-
D_I 1 1 I 1 1 1 I 1 1 o D_I 1 1 1 1 1 I 1 1 1 [
2412G 242G 243G 244G 245G 246G 247G 248G 249G 256G 25126 23626 237G 2386 239G 246G 241G 242G 243G 244G 245G 24626
2016/10/05 2016/10/05
EUTZ EUTZ
Settng 1 Settng 2
M-1 M-1
Type  Freq(Hz) Level(dBuV/m) Limit(dBuV/m) Margin(dB) Factor(dB) = Dist(m) Pol(H/V)  Azimuth(®)  Height{m] Comments Type Freq(Hz) Level(dBuV/m) Limit{dBuV/rm) Margin(dB) Facter(dB)  Dist(m) Pel(H/V) Azimuth(®] Height(m] Comments
AV 2.4648G 100.46 Inf -Inf 3211 3 H 1 135 - AV 239G 51.76 54.00 -2.24 3192 3 H 321 107 -
AV 2.485G 48.04 54.00 -5.96 3215 3 H a1 195 - AV 24192G 101.02 Inf -Inf 3200 3 H 3 107 -
PK 246486 10293 Inf -Inf 3211 3 H 1 195 - PK 239G 69.88 74.00 -412 3192 3 H 31 107 -
PK 248466 53.33 74.00 -14.67 3215 3 H 1 135 - PK  24138G 109.76 Inf -Inf 3198 3 H 321 107 -
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SFPORTON LAB.

RSE above 1GHz Result

Appendix B

RE above 1GHz;Band:2.4G;11g;BWch:20MHz;Nss:1;Nant:2;Ch:2437MHz,TX

RE above 1GHz;Band:2.4G;11g;BWch:20MHz;Nss:1;Nant:2;Ch:2462MHz,TX

130 LimPK [/ — LmPK [/
120 120-
PK W PK W
100- Lim.AV | 100- LimAV |
AV v AV Eave
80- 80-
60- 60-
40- 40-
20 20
D_I 1 1 1 1 I ] 1 ] I I ] 1 ] D_I 1 1 1 1 ] ] ] ] I I ] ] ]
16 2G 4G 6G 3G 106 12G 146G 16G 186 206 22G 24G 256G 16 26 4G 6G 8G 10G 12G 14G 16G 18G 20G 22G 24G 256
2016/10/05 2016,/10/05
EUTZ EUTZ
Settng 0 Settng 1
02-M-1 02-M-1
Type Freq(Hz) Level(dBuV/m) Limit(dBuV/m) Margin(dB) Factor(dB) | Dist{m} Pol.(H/V} Azimuth(") Height{m} Comments Type Freq(Hz) Level(dBuV/m) Limit{dBuV/m) Margin{dB) Facter(dB) | Dist{m) Pol.(H/V} Azimuth(®) Height{(m] Comments
AV 2.389G 48.36 54.00 -5.14 3182 3 H 322 1.00 AV 2.4666G 100.82 Inf -Inf 21 3 H 320 114 -
AV 2439G 10398 Inf -Inf 3204 3 H 322 1.00 AV 2.4836G 53.54 54,00 -046 3215 3 H 320 114 -
AV 2.4846G 48.52 54.00 -5.48 3215 3 H 322 1.00 PK  2.4662G 109.33 Inf -Inf 3211 3 H 320 114 -
PK  2.389G 61.51 74.00 -12.49 3192 3 H 322 1.00 PK 248366 7212 74.00 -138 3215 3 H 320 114 -
PK 243826 112.26 Inf -Inf 3204 3 H 322 1.00 AV 24672G 98.24 Inf -Inf 3211 3 v 308 1.24 -
PK  2491G 60.38 74.00 -13.62 3217 3 H 322 1.00 AV 2.4836G 5112 54.00 -2.88 3215 3 v 308 1.24 -
AV 238986 47.79 54.00 -6.21 3182 3 W 280 198 PK  24678G 106.30 Inf -Inf 21 3 v 308 1.24 -
AV 244066 10243 Inf -Inf 3205 3 v 280 198 PK 248366 69.05 74.00 -495 3215 3 v 308 1.24 -
AV 24854G 48.52 54.00 -5.48 3215 3 Vv 280 198 L
PK 237266 59.62 74.00 -14.38 31588 3 W 280 198
PK  2441G 11096 Inf -Inf 3205 3 v 280 198
PR 24838G 6063 74.00 -13.37 3215 3 v 280 198 RE above 1GHz:Band:2.4G;11g:BWch:20MHz:Nss:1:Nant:2:Ch:2462MHzTX
) [ 13- ]
120
RE above 1GHz;Band:2.4G;11g;EWch:20MHz;Nss:1;Nant:2;Ch:2437MHz, TX 100-]
=19 LimPK [~
120 80-
PK .y
100- Lim.AV | 60 -
AV e
80— 40-
60— 20-
40— 0= | | | | | | | | | 11
24126 242G 2436 244G 245G 246G 247G 243G 249G 256 25126
20- -
2016/10/05
0- EUTZ
11 1 1 ] 1 1 1 I 1 | I
23376 2.36G 238G 24G 242G 244G 246G 248G 2.5G 2526 2.531G SMeicjt-ng 1
2016/10/05
EUTZ L
Settng 0 I
M-1 Type Freq(Hz) Level(dBuV/m) Limit(dBulV/m) Margin(dB) Factor(dB)  Distim) Pel.(H/V) Azimuth(*] Heightim) Comments
AV 24672G 98.24 Inf -Inf 3211 3 WV 308 1.24 -
| AV 24836G 5112 54.00 -2.88 3215 3 v 308 1.24 -
[F 3 PK  24676G 106.30 Inf -Inf 211 3 v 308 1.24 -
Type Freq(Hz) Level(dBuV/m) Limit(dBuV/m) Margin(dB) Factor(dB] | Distim) Pol(H/V) Azimuth(") Height{m) Comments PK  24838G 69.05 74.00 -4.95 3215 3 vV 308 124 -
AV 2.3898G 47.79 54.00 -6.21 3192 3 WV 280 198 - ¢
AV 2.4406G 10243 Inf -Inf 3205 3 v 280 198 -
AV 2.4854G 48.52 54.00 -5.48 3215 3 W 280 198 -
PK 237366 5962 74.00 -14.38 31.88 3 v 280 198 - RE above 1GHz:Band:2.46G;11g;BWch:20MHz;Nss:1:Nant:2:Ch:2462MHz TX
PK  2441G 11096 Inf -Inf 3205 3 Vv 280 198 - T
PK 248386 60.63 74.00 -13.37 3215 3 W 280 198 - 120-
100-
RE above 1GHz;Band:2.4G;11g;BWch:20MHz;Nss:1;Nant:2;Ch:2437MHz,TX 80 -]
=19 LimPK [~/
120- 60 -]
P [
100- Lim.AV [ 40-
I\ "
80— 20-
60- 0- | | | | | | | | | |
24126 242G 2436 244G 245G 246G 247G 243G 249G 2.5G 25126
40- e
2016/10/05
20~ EUTZ
Settng 1
M-1
0=y 1 | 1 1 1 1 | | | 1
23376 236G 238G 24G 242G 244G 246G 248G 25G 2526 25376
2016/10/05 [ -
EUTZ Type Freq(Hz) Level(dBuV/m) Limit{dBuV/rm) Margin(dB) Facter(dB)  Dist(m) Pel(H/V) Azimuth(®] Height(m] Comments
Settng 0 AV 24666G 10082 Inf -Inf 3211 3 H 320 114 -
M-1 AV 24836G 53.54 54.00 -0.46 3215 3 H 320 114 -
PK  24682G 109.33 Inf -Inf 3211 3 H 320 114 -
| PK  24836G 7212 7400 -1.88 3215 3 H 320 114 -
Type Freq(Hz) Level(dBuV/m) Limit(dBuV/m) Margin(dB) Factor(dB] | Distim) Pol(H/V) Azimuth(") Height{m) Comments
AV 2.389G 48.36 54.00 -5.14 3192 3 H 322 1.00 -
AV 2439G 10398 Inf -Inf 32,04 3 H 322 1.00 -
AV 2.4846G 48.52 54.00 -5.48 3215 3 H 322 1.00 -
PK  2.389G 61.51 74.00 -12.49 3192 3 H 322 1.00 -
PK 243826 112.26 Inf -Inf 32.04 3 H 322 1.00 -
PK  2491G 60.38 74.00 -13.62 3217 3 H 322 1.00 -
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SFPORTON LAB.

RSE above 1GHz Result

Appendix B

RE above 1GHz;Band:2.4G;HT20;BWch:20MHz;Nss:1,(M0);Nant:2;Ch:2412MHzTX

RE above 1GHz;Band:2.4G;HT20;BWch:20MHz;Nss:1,(M0);Nant:2;Ch:2437MHzTX

130 LimPK [ Eh LimPK [~/
120 120-
PK W PK W
100 - Lim. AV [ 100- Lim.AV |
AV v AV Eave
80- 80-
60- 60-
40- 40-
20~ 20
D_I 1 1 1 1 1 1 1 1 1 1 1 1 1 D_I 1 1 1 1 1 1 1 1 1 I 1 1 1
162G 4G 6G 86 10G 12G 14G 16G 186G 206 22G 24G 256G 16 2G 4G 6G 8G 10G 126 14G 16G 186G 206G 226 24G 256
2016/10/05 2016/10/05
EUTZ EUTZ
Settng 3 Settng 0
02-M-1 02-M-1
Type Freq(Hz) Level(dBuV/m) Limit(dBuV/m) Margin(dB) Factor(dB) | Dist{m) Pol.(H/V} Azimuth(") Height(m) Comments Type Freq(Hz) Level(dBuV/m) Limit{dBuV/m) Margin{dB) Facter(dB} | Dist{m) Pol.(H/V} Azimuth(®) Height{(m) Comments
AV 239G 50.84 54.00 -316 3182 3 H 330 1.09 AV 2.3808G 48.24 54,00 -578 3182 3 H 319 199 -
AV 242G 99.62 Inf -Inf 3200 3 H 330 1.09 AV 24396 103.35 Inf -Inf 3204 3 H 319 139 -
PK 238966 66.86 74.00 -7.14 3192 3 H 330 1.09 AV | 24856 48.28 54.00 -572 3215 3 H 319 139 -
PK 241886 107 44 Inf -Inf 3200 3 H 330 1.09 PK  2.3498G 59.43 74.00 -14.57 3182 3 H 319 199 -
AV 239G 50.84 54.00 -316 3182 3 WV 280 197 PK  24382G 112.22 Inf -Inf 3204 3 H 319 199 -
AV 2407G 99.37 Inf -Inf 3197 3 v 280 197 PK  2.4846G 59.77 74.00 -14.23 3215 3 H 319 139 -
PK 238966 71.64 74.00 -2.36 3182 3 v 280 197 AV 2.3602G 470 54.00 -6.29 3185 3 v 289 159 -
PK 240866 108.25 Inf -Inf 3187 3 WV 280 197 AV 24436 101.42 Inf -Inf 3205 3 v 289 199 -
L AV 2.4854G 48.52 54,00 -548 3215 3 v 289 139 -
PK  2.3414G 58.94 74.00 -15.06 3180 3 v 289 199 -
PK  2443G 110.06 Inf -Inf 3205 3 v 289 199 -
RE above 1GHz:Band:2.4G;HT20;EWch:20MHz:Nss:1, (M0):Nant:2:Ch:2412MHzTX Pk 24838G 5988 74.00 -1412 3215 3 v 289 199 -
[ 13-
120
100- RE above 1GHz;Band:2.4G;HT20;BWch:20MHz;Nss:1,(M0);Nant:2;Ch:2437MHzTX
=19 LimPK [~/
80— 120 -
PK e
60— 100- Lim AV [
AV a4
40+ 80+
20| 60-
0= | | | | | | | | | [ 40-
23626 237G 238G 239G 24G 241G 242G 2436 244G 245G 24626
- - 20-
2016/10,/05
EUTZ 0-
1l 1 1 1 1 1 I 1 1 1 1
:‘,.Tingg 23376 236G 238G 244G 242G 244G 246G 248G 256G 252G 2537G
2016/10/05
L EUTZ
I 1 Settng 0
Type Freq(Hz) Level(dBuV/m) Limit(dBul/m) Margin(dB) Factor(dB] | Distim) Pol(H/V) Azimuth(") Height{m) Comments M-1
AV 2396 50.84 54.00 -316 3192 3 WV 280 197 -
AV 2407G 93.37 Inf -Inf 3197 3 v 280 197 -
PK 238966 71.64 74.00 -2.36 3192 3 v 280 197 -
PK 2408505 108.25 Inf Inf 31.97 El v 280 197 - Type Freq(Hz) Level(dBuV/m) Limit(dBuV/m) Margin(dB) Factor(dB) Distim) Pel.(H/V) Azimuth(*] Heightim) Comments
L AV 23602G 477 54.00 -6.29 3185 3 WV 289 199 -
AV 24436 10142 Inf -Inf 3205 3 v 289 139 -
AV 24854G 43.52 54.00 -5.48 3215 3 W 289 199 -
RE above 1GHz:Band:2.4G:HT20:BWch:20MHz:Nss:1,(M0);Nant:2:Ch:2412MHzTX PK  23414G 58.94 74.00 -15.06 3180 3 v 289 159 -
@0s r PK  2443G 110.06 Inf -Inf 3205 3 Vv 289 139 -
ol Lim.PK | PK  24838G 59.88 74.00 -14.12 3215 3 W 289 199 -
PK ravy
100- Lim. AV [
AV .y
a0- RE above 1GHz;Band:2.4G;HT20;BWch:20MHz;Nss:1,(M0);Nant:2;Ch:2437TMHzTX
=19 LimPK [/
60— 120-
PK v
40- 100- Lim.AV [/
AV v
20- 80 -]
0- | | | | | | | | | ' 60 -
2362G 237G 238G 239G 243G 241G 242G 243G 244G 245G 24626
- -~ a0-
2016/10/05
EUTZ 20-
Settng 3
M-1
0= 1 1 1 1 1 | 1 | | 1
23376 236G 238G 24G 242G 244G 246G 243G 25G 252G 2537G
[ - ] 2016/10/05
Type Freq(Hz) Level(dBuV/m) Limit(dBuV/m) Margin(dB) Factor(dB) = Dist(m) Pol(H/V)  Azimuth(®)  Height{m] Comments EUTZ
AV 2396 50.84 54.00 -3.16 3192 3 H 330 1.09 - Settng 0
AV 2426 99.62 Inf -Inf 32,00 3 H 330 1.09 - M-1
PK  2.3896G 66.36 74.00 =714 3192 3 H 330 1.09 -
PK 241886 107.44 Inf -Inf 3200 3 H 330 1.09 -
Type Freq(Hz) Level(dBuVym) Limit(dBuV/m) Margin(dB) Factor(dB)  Dist{m) Pel.(H/V) Azimuth(] Heightim) Comments
AV 2.3808G 43.24 54.00 -5.76 3192 3 H 319 199 -
AV 24396 103.35 Inf -Inf 3204 3 H 319 139 -
AV 24856 43.28 54.00 -5.72 3215 3 H 319 199 -
PK  23498G 59.43 7400 -14.57 3182 3 H 319 199 -
PK  24382G 11222 Inf -Inf 3204 3 H 319 199 -
PK  24846G 59.77 7400 -14.23 3215 3 H 319 139 -
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SFPORTON LAB.

RSE above 1GHz Result

Appendix B

RE above 1GHz;Band:2.4G;HT20;BWch:20MHz;Nss:1,(M0);Nant:2;Ch: 2462 MHzTX

RE above 1GHz;Band:2.4G;HT40;BWch:40MHz;Nss:1,(M0);Nant:2;Ch:2422MHz;TX

130 LimPK [/ — LmPK [/
120 120-
PK W PK W
100 - Lim. AV [ 100- Lim.AV |
AV v AV Eave
80- 80-
60- 60-
40+ 40~
20~ 20
D_I 1 1 1 1 1 1 1 1 1 1 1 1 1 D_I 1 1 1 1 1 1 1 1 1 I 1 1 1
162G 4G 6G 86 10G 12G 14G 16G 186G 206 22G 24G 256G 16 2G 4G 6G 8G 10G 126 14G 16G 186G 206G 226 24G 256
2016/10/05 2016/10/05
EUTZ EUTZ
Settng 2 Settng 5
02-M-1 02-M-1
Type Freq(Hz) Level(dBuV/m) Limit(dBuV/m) Margin(dB) Factor(dB) | Dist{m) Pol.(H/V} Azimuth(") Height(m) Comments Type Freq(Hz) Level(dBuV/m) Limit{dBuV/m) Margin{dB) Facter(dB} | Dist{m) Pol.(H/V} Azimuth(®) Height{(m) Comments
AV 2.4692G 97.94 Inf -Inf 3212 3 H EXil 114 AV 239G 50.18 54,00 -382 3182 3 H 332 1.50 -
AV 248366 50.40 54.00 -3.60 3215 3 H 321 114 AV 24124G 93.30 Inf -Inf 3198 3 H 332 1.50 -
PK  2.4688G 10648 Inf -Inf 3212 3 H 31 114 AV 256 47.32 54.00 -6.68 3219 3 H 332 1.50 -
PK 248446 66.23 74.00 -1.77 3215 3 H 321 114 PK  2.3896G 66.00 74.00 -8.00 3192 3 H 332 1.50 -
AV 24594G 9111 Inf -Inf 3209 3 WV 77 1.99 PK  24112G 102.05 Inf -Inf 3198 3 H 332 1.50 -
AV 248366 50.21 54.00 -3.79 3215 3 v 277 1.99 PK  2494G 59.62 74.00 -14.38 3218 3 H 332 1.50 -
PK 245866 10672 Inf -Inf 3209 3 v 277 199 AV 239G 49.45 54.00 -4.55 3182 3 v 28 152 -
PK 248366 65.44 74.00 -8.56 3215 3 WV 77 1.99 AV 24364G 93.18 Inf -Inf 3204 3 v iz 152 -
L AV 256 47.58 54,00 -642 3219 3 v 281 162 -
PK  2.3896G 64.09 74.00 -991 3192 3 v 28 162 -
PK  2434G 101.39 Inf -Inf 3203 3 v 28 152 -
RE above 1GHz:Band:2.4G;HT20:EWch:20MHz:Nss:1, (M0):Nant:2:Ch:2462MHZ TX P 24876G | 5860 74.00 -1540 3216 3 v 281 162 -
[ 13-
120
100- RE above 1GHz;Band:2.4G;HT40;BWch:40MHz;Nss:1,(M0);Nant:2;Ch:2422MHzTX
=19 LimPK [~/
80— 120 -
K[~
60— 100- Lim AV [
AV a4
40- 80-
20| 60-
0- 1 1 1 1 1 1 1 1 1 11 40
2412G 242G 243G 244G 245G 246G 247G 248G 249G 256G 2512G
- - 20-
2016/10,/05
EUTZ 0-
Seﬁn 2 1 1 1 1 I 1 1 1 I 1 11
M1 9 23226 234G 236G 238G 240G 242G 244G 246G 248G 2.5G 25226
2016/10/05
L EUTZ
I 1 Settng 2
Type Freq(Hz) Level(dBuV/m) Limit(dBul/m) Margin(dB) Factor(dB] | Distim) Pol(H/V) Azimuth(") Height{m) Comments M-1
AV 24594G 97,711 Inf -Inf 32.09 3 WV 277 139 -
AV 2.4836G 50.21 54.00 -3.79 3215 3 v 277 199 -
PK 245866 10672 Inf -Inf 32.09 3 v 27 199 -
PK  2.4836G 65.44 74.00 -8.56 3215 3 v 77 199 - Type Freq(Hz) Level(dBuV/m) Limit(dBuV/m) Margin(dB) Factor(dB) Distim) Pel.(H/V) Azimuth(*] Heightim) Comments
L AV 239G 49.45 54.00 -4.55 3192 3 WV 281 162 -
AV 24364G 93.18 Inf -Inf 3204 3 v 281 162 -
AV 256 47.58 54.00 -6.42 3219 3 W 281 152 -
RE above 1GHz:Band:2.4G:HT20:BWch:20MHz:Nss:1,(M0);Nant:2:Ch:2462MHzTX PK  23896G 64.09 74.00 -9.91 3182 3 v 281 162 -
@0s r PK  2434G 101.39 Inf -Inf 3203 3 Vv 281 162 -
ol Lim.PK | PK  2487aG 58.60 74.00 -15.40 3216 3 W 281 162 -
PK ravy
100- Lim. AV [
AV .y
a0- RE above 1GHz;Band:2.4G;HT40;BWch:40MHz;Nss:1,(M0);Nant:2;Ch:2422MHzTX
=19 LimPK [/
60— 120-
PK v
40- 100- Lim.AV [/
AV v
20- 80 -]
0-| . . . . . . . . . - 60-
2412G 242G 243G 244G 245G 246G 247G 248G 249G 256G 25126
- -~ a0-
2016/10/05
EUTZ 20-
Settng 2
M-1
0= 1 1 1 | 1 1 1 | | 11
23226 234G 236G 238G 24G 242G 244G 246G 248G 25G 2522G
[ - ] 2016/10/05
Type Freq(Hz) Level(dBuV/m) Limit(dBuV/m) Margin(dB) Factor(dB) = Dist(m) Pol(H/V)  Azimuth(®)  Height{m] Comments EUTZ
AV 2.4692G 97.94 Inf -Inf 3212 3 H 32 114 - Settng 5
AV 2.4836G 50.40 54.00 -3.60 3215 3 H 3 114 - M-1
PK  2.4688G 106.48 Inf -Inf 3212 3 H 31 114 -
PK 248446 66.23 74.00 -1.07 3215 3 H 32 114 -
Type Freq(Hz) Level(dBuVym) Limit(dBuV/m) Margin(dB) Factor(dB)  Dist{m) Pel.(H/V) Azimuth(] Heightim) Comments
AV 239G 50.18 54.00 -3.82 3192 3 H 332 1.50 -
AV 24124G 93.30 Inf -Inf 3198 3 H 332 1.50 -
AV 256 47.32 54.00 -6.68 3219 3 H 332 1.50 -
PK  23836G 66.00 7400 -8.00 3192 3 H 332 1.50 -
PK 241126 102.05 Inf -Inf 3198 3 H 332 1.50 -
PK  2494G 59.62 7400 -14.38 3218 3 H 332 1.50 -
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SFPORTON LAB.

RSE above 1GHz Result

Appendix B

RE above 1GHz;Band:2.4G;HT40;BWch:40MHz;Nss:1,(M0);Nant:2;Ch:2437TMHzTX

RE above 1GHz;Band:2.4G;HT40;BWch:40MHz;Nss:1,(M0);Nant:2;Ch:2452MHz;TX

130 LimPK [~ — LimPK [~/
120 120-
PK W PK W
100- Lim.AV | 100- LimAV |
AV v AV Eave
80- 80-
60- 60-
40+ 40~
20 20
D_I 1 1 1 1 I ] 1 ] I I ] 1 ] D_I 1 1 1 1 ] ] ] ] I I ] ] ]
16 2G 4G 6G 3G 106 12G 146G 16G 186 206 22G 24G 256G 16 2G 4G 6G 8G 10G 126 14G 16G 186G 206G 226 24G 256
2016/10/05 2016/10/05
EUTZ EUTZ
Settng 3 Settng 3
02-M-1 M-1
Type Freq(Hz) Level(dBuV/m) Limit(dBuV/m) Margin(dB) Factor(dB) | Dist{m} Pol.(H/V} Azimuth(") Height{m} Comments Type Freq(Hz) Level(dBuV/m) Limit{dBuV/m) Margin{dB) Facter(dB} | Dist{m) Pol.(H/V} Azimuth(®) Height{(m) Comments
AV 2.3806G 49.01 54.00 -4.99 3180 3 H 333 199 AV 2.3824G 46,77 54,00 723 3180 3 H 317 10m -
AV 243886 97.16 Inf -Inf 3204 3 H 333 139 AV 244G 94,58 Inf -Inf 3205 3 H 317 10m -
AV 256 47.84 54.00 -6.16 3219 3 H 333 199 AV 2.4836G 50.77 54.00 -3.23 3215 3 H 317 10m -
PK 237846 64.68 74.00 -9.32 3189 3 H 333 199 PK  2.3844G 59.06 74.00 -14.94 ESR) 3 H 317 10m -
PK  24394G 10579 Inf -Inf 3204 3 H 333 1.99 PK  24384G 10272 Inf -Inf 3204 3 H 317 101 -
PK 249346 59.74 74.00 -14.26 3217 3 H 333 199 PK  24836G 65.99 74.00 -8.01 3215 3 H 317 10m -
AV 238386 43.01 54.00 -4.99 EAR ) 3 W 278 198 AV 239G 46.57 54.00 -743 3182 3 v 288 159 -
AV 2442G 95.97 Inf -Inf 3205 3 v 276 198 AV 2.4688G 92,84 Inf -Inf 3212 3 v 288 199 -
AV 24858G 48.28 54.00 -5.12 3216 3 Vv 276 198 AV 2.4836G 51.46 54,00 -2.54 3215 3 v 288 139 -
PK  2.382G 64.99 74.00 -9.01 3190 3 W 276 198 PK  2.3624G 58.42 74.00 -15.58 3185 3 v 288 199 -
PK  2442G 10541 Inf -Inf 3205 3 v 276 198 PK  2446G 101.07 Inf -Inf 3206 3 v 288 199 -
PK  2484G 58.76 74.00 -14.24 3215 3 WV 276 1398 PK 248366 68.33 74.00 -5.67 3215 3 v 288 139 -
RE above 1GHz;Band:2.4G;HT40;BWch:40MHz;Nss:1,(M0);Nant:2;Ch:2437MH=zTX RE above 1GHz;Band:2.4G;HT40;BWch:40MHz;Nss:1,(M0);Nant:2;Ch:2452MHzTX
130 LimPK [~/ — LimPK [
120 120
PK vy PK 4%
100~ Lim.AV | 100- Lim AV [
AV ravy AV v
80-
60 —|
40-
20~ 20
D7| I I 1 I ] I I I 1 I 1 1] D7| 1 1 ] 1 1 1 1 1 | | 1
227T7IG 236 23256 235G 2375G  24G 2425G 245G 24756 256G 2525G 255G 257G 23526 238G 246G 242G 2446 246G 248G 256G 252G 254G 2.552G
2016/10/05 2016/10/05
EUTZ EUTZ
Settng 3 Settng 3
M-1 M-1
Type Freq(Hz) Level(dBuV/m) Limit(dBuV/m) Margin(dB) Factor(dB] | Distim) Pol(H/V) Azimuth(") Height{m) Comments Type Freq(Hz) Level(dBuV/m) Limit(dBuV/m) Margin(dB) Factor(dB) Distim) Pel.(H/V) Azimuth(*] Heightim) Comments
AV 2.3838G 49.01 54.00 -4.99 3191 3 WV 276 198 - AV 239G 46.57 54.00 -743 3192 3 WV 288 199 -
AV 2.442G 95.97 Inf -Inf 3205 3 v 276 198 - AV 24688G 92.84 Inf -Inf 3212 3 v 288 139 -
AV 2.4858G 48.28 54.00 -5.72 3216 3 W 276 198 - AV 24836G 51.46 54.00 -2.54 3215 3 W 288 199 -
PK  2.382G 64.99 74.00 -9.01 31.90 3 WV 276 198 - PK  23624G 58.42 74.00 -15.58 3185 3 WV 288 199 -
PK 2442G 10541 Inf -Inf 3205 3 Vv 278 198 - PK  2446G 101.07 Inf -Inf 3206 3 Vv 288 139 -
PK  2484G 58.76 74.00 -14.24 3215 3 W 278 198 - PK 248366 68.33 74.00 -5.67 3215 3 W 288 199 -
RE above 1GHz;Band:2.4G;HT40;BWch:40MHz;Nss:1,(M0);Nant:2;Ch:2437MHzTX RE above 1GHz;Band:2.4G;HT40;BWch:40MHz;Nss:1,(M0);Nant:2;Ch:2452MHzTX
130+ LimPK [~/ — LimPK [~
120 120-
R K[
100- Lim.AV | 100- Lim.AV [/
AV ravy AV A
80—
60-
40-
20~ 20
D_I 1 I 1 | 1 | | ] | | 1 1 | D_I 1 1 1 1 1 1 1 | 1 | |
2.287G 23356 235G 23756 24G 24256 245G 24756 256 2525G 255G 2587G 2352G 238G 246G 242G 2446 246G 248G 256G 252G 254G 2.552G
2016/10/05 2016/10/05
EUTZ EUTZ
Settng 3 Settng 3
M-1 M-1
Type Freq(Hz) Level(dBuV/m) Limit(dBuV/m) Margin(dB) Factor(dB] | Distim) Pol(H/V) Azimuth(") Height{m) Comments Type Freq(Hz) Level(dBuVym) Limit(dBuV/m) Margin(dB) Factor(dB)  Dist{m) Pel.(H/V) Azimuth(] Heightim) Comments
AV 2.3806G 49,01 54.00 -4.99 31.80 3 H 333 199 - AV 2.3824G 46.77 54.00 -7.23 3180 3 H 37 10m -
AV 24388G 97.16 Inf -Inf 32,04 3 H 333 139 - AV 244G 94.58 Inf -Inf 3205 3 H 37 1m -
AV 256G 47.84 54.00 -6.16 3219 3 H 333 199 - AV 24836G 50.77 54.00 -3.23 3215 3 H 317 10m -
PK  2.3784G 64.68 74.00 -9.32 31.89 3 H 333 199 - PK  23844G 59.06 7400 -14.94 1. 3 H 317 1m -
PK  2.4394G 10579 Inf -Inf 32.04 3 H 333 199 - PK  24384G 10272 Inf -Inf 3204 3 H 317 10 -
PK 249346 53.74 74.00 -14.26 3217 3 H 333 199 - PK  24836G 65.99 7400 -8.01 3215 3 H 317 1m -
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SPORTON LAB. Test Photos Appendix C

1. Photographs of Radiated Emissions Test Configuration

Test Configuration: Above 1GHz

FRONT VIEW

REAR VIEW
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